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N48(50M)_CP-OFDM_QPSK_Edge_1RB_Left_ N48(50M)_CP-OFDM_QPSK_Edge 1RB_Left_
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N48(50M)_CP-OFDM_QPSK_Edge_1RB_Left_ N48(50M)_CP-OFDM_QPSK_Edge_1RB_Left_
Mid_CH
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FCC RF Test Report

Report No.

FG1D2908-01A

N48(50M)_CP-OFDM_QPSK_Edge_1RB_Left_
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saronis. FCC RF Test Report Report No. : FG1D2908-01A
A5.5 Conducted Band Edge

BNaEd (iﬁf) Baa\%vzi;jth Arfcn ('Jﬁg) Modulation RB Result Verdict
48 15 10 637000 3555.0 degg}? M 1@0 see graph PASS
48 15 10 637000 3555.0 degg}?'\" 1@51 see graph PASS
48 15 10 637000 3555.0 C’SSEEM 52@0 see graph PASS
48 15 10 641666 3624.99 C'ZSEE M 1@0 see graph PASS
48 15 10 641666 3624.99 degg}? M 1@51 see graph PASS
48 15 10 641666 3624.99 degg}?'\" 52@0 see graph PASS
48 15 10 646332 3694.98 Cpégg:? M 1@0 see graph PASS
48 15 10 646332 3694.98 CFSS;'? M 1@51 see graph PASS
48 15 10 646332 3694.98 CPQ'S;? M 52@0 see graph PASS
48 15 20 637334 3560.01 CPQ'ggE M 1@0 see graph PASS
48 15 20 637334 3560.01 CFSS;E(’ M 1@105 | seegraph PASS
48 15 20 637334 3560.01 CFSS;'? M 106@0 see graph PASS
48 15 20 641666 3624.99 CPQ'S;? M 1@0 see graph PASS
48 15 20 641666 3624.99 CPQ'ggE M 1@105 see graph PASS
48 15 20 641666 3624.99 c%—ggg M 106@0 see graph PASS
48 15 20 646000 3690.0 CFSS;'? M 1@0 see graph PASS
48 15 20 646000 3690.0 CF(’?'SSFE M 1@105 see graph PASS
48 15 20 646000 3690.0 CF(’?'SSFE M 106@0 | seegraph PASS
48 15 50 638334 3575.01 CF(SS;? M 1@0 see graph PASS
48 15 50 638334 3575.01 CFSS;'? M 1@269 see graph PASS
48 15 50 638334 3575.01 CF(’?'SSFE M 270@0 see graph PASS
48 15 50 641666 3624.99 CF(’?'SSFE M 1@0 see graph PASS
48 15 50 641666 3624.99 CF(SS;? M 1@269 see graph PASS
48 15 50 641666 3624.99 CFSS;'? M 270@0 see graph PASS
48 15 50 645000 3675.0 C%g;? M 1@0 see graph PASS
48 15 50 645000 3675.0 C%g;? M 1@269 see graph PASS
48 15 50 645000 3675.0 C%‘Sgg M 270@0 see graph PASS
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N48(10M)_CP-OFDM_QPSK_Edge_1RB_Left_
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N48(10M)_CP-OFDM_QPSK_Edge_ 1RB_Left_
High CH
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N48(20M)_CP-OFDM_QPSK_Edge_1RB_Left_
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N48(50M)_CP-OFDM_QPSK_Edge_1RB_Left_ N48(50M)_CP-OFDM_QPSK_Edge_1RB_Right_
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N48(50M)_CP-OFDM_QPSK_Edge_1RB_Left_

WAllen 2048 Tg FreeRun  Cenler Freq 22005000000
Gate: O Aokt 100710
F& Radio St Moo

Offset 1492 dB
.00 dBm

Al Range Table

Spur_Range Frequen

Tng FreeRun  Genler Freq 2200500
Gale: O Augitiokd 1001100
FGanlow  Rado Suf Neoo

Ref Ly Offset 14,99 d8
Ref Value 30.00 dBm

Meas:
Trace Type

N48(50M)_CP-OFDM_QPSK_Edge_1RB_Right_

High CH

B 2048 Tog FreaRun el Freq 22 005000000 GH:
Galz OFF AvglFokd 100100
FGanLow  Rado SHE N

Offset 14.96 4B
30.00 dBm

Spur_Range

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G1612WA

Page Number 1 Al74 of A240
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A6. FR1 N48 MIMO-ANT5 - SCS 30kHz

A6.1 Frequency Stability

Bgsd (icH:f) Baa\%vzi;jth Arfcn (';Arfg) Modulation RB D?;:)a;i;m Verdict Environment
48 30 20 641666 | 3624.99 C'zg;?'\" 51@0 0.0398 PASS NV
48 30 20 641666 | 3624.99 C'ZS;EM 51@0 | 0.0479 PASS LV
48 30 20 641666 | 3624.99 C'ESEEM 51@0 | 0.0478 PASS HV
48 30 20 641666 | 3624.99 C'gg;'?'\" 51@0 0.0514 PASS -30C
48 30 20 641666 | 3624.99 C'E'S;EM 51@0 0.0564 PASS -20C
48 30 20 641666 | 3624.99 C%‘S;EM 51@0 0.0054 PASS 10T
48 30 20 641666 | 3624.99 C%‘S;EM 51@0 0.0694 PASS 0
48 30 20 641666 | 3624.99 C'gggl'z'\" 51@0 0.0499 PASS 10T
48 30 20 641666 | 3624.99 C'E'S;EM 51@0 0.0279 PASS 20C
48 30 20 641666 | 3624.99 C%‘S;EM 51@0 0.0673 PASS 30C
48 30 20 641666 | 3624.99 C%‘S;EM 51@0 0.0386 PASS 40C
48 30 20 641666 | 3624.99 C'gggl'z'\" 51@0 0.0646 PASS 501
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saronis. FCC RF Test Report Report No. : FG1D2908-01A
A6.2 Occupied Bandwidth
NR sCs Bandwidth Freq : OBW 2648 OBW
Band (kHz) (MHz) AAER (MHz) ilgellaren RE (MH?Z) (MHzZ)

48 30 10 641666 3624.99 degg}? M 24@0 8.5667 9.366
CP-OFDM

48 30 10 641666 3624.99 o oA 24@0 8.5887 9.341
CP-OFDM

48 30 10 641666 3624.99 o o 24@0 8.5711 9.423
CP-OFDM

48 30 10 641666 3624.99 o6 G 24@0 8.5873 9.318

48 30 15 641666 3624.99 degg}? M 38@0 13.567 1457
CP-OFDM

48 30 15 641666 3624.99 oo 38@0 13.55 14.45
CP-OFDM

48 30 15 641666 3624.99 o on 38@0 13.569 14.58
CP-OFDM

48 30 15 641666 3624.99 o6 A 38@0 13.541 14.32

48 30 20 641666 3624.99 CPQ'S;? M 51@0 18.195 19.31
CP-OFDM

48 30 20 641666 3624.99 o o 51@0 18.165 19.45
CP-OFDM

48 30 20 641666 3624.99 o on 51@0 18.182 19.22
CP-OFDM

48 30 20 641666 3624.99 o6 A 51@0 18.232 19.2

48 30 40 641666 3624.99 CPQ'S;? M 106@0 37.81 39.48
CP-OFDM

48 30 40 641666 3624.99 o o 106@0 37.816 39.35
CP-OFDM

48 30 40 641666 3624.99 o4 oA 106@0 37.811 39.47
CP-OFDM

48 30 40 641666 3624.99 o6 A 106@0 37.846 39.62

48 30 50 641666 3624.99 CF(’?'SSFE M 133@0 47.481 49.31
CP-OFDM

48 30 50 641666 3624.99 6 o 133@0 47.496 49.4
CP-OFDM

48 30 50 641666 3624.99 o on 133@0 47.425 49.31
CP-OFDM

48 30 50 641666 3624.99 oo A 133@0 47.442 495

48 30 60 641666 3624.99 CF(’?'SSFE M 162@0 57.774 59.78
CP-OFDM

48 30 60 641666 3624.99 6 o 162@0 57.846 59.78
CP-OFDM

48 30 60 641666 3624.99 o on 162@0 57.813 59.86
CP-OFDM

48 30 60 641666 3624.99 oo A 162@0 57.753 59.83

48 30 80 641666 3624.99 C%g;? M 217@0 77.566 80.12
CP-OFDM

48 30 80 641666 3624.99 o o 217@0 77.41 80.19
CP-OFDM

48 30 80 641666 3624.99 o oA 217@0 77.351 81.03
CP-OFDM

48 30 80 641666 3624.99 oo G 217@0 77.445 80.1

48 30 100 641666 3624.99 C%g;? M 273@0 97.305 100.5
CP-OFDM

48 30 100 641666 3624.99 o o 273@0 97.151 101.3
CP-OFDM

48 30 100 641666 3624.99 o oA 273@0 97.277 100.6
CP-OFDM

48 30 100 641666 3624.99 oo G 273@0 97.353 100.6
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N48(10M) CP-OFDM_QPSK_Outer Full_Mid CH

N48(10M) CP-OFDM 16 QAM_Outer Full_Mid CH

52430 GHz
V100,00 kHz

Ocoupied Bndwidth
B56AT W

Transmit Freq Ermor
08 Bandwian

N48(10M) CP-OFDM 64 QAM Outer Full_ Mid_CH

[spectrum Anayzer 1
(Ceouped W
KEYSIGHT Input RF

Center 362420 GHz
4Res BW 100.00 kHz

Adten: 40 ¢

Center 362420 GHz
[#Res BW 150.00 kHz

Span 20 MHz|
Sweep 253 ms (100H pts)

1 Freg 362
okt 500500
[

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Pover

Power

ot Freq 3624000
okl 500500

Ref Lyl Offset 8.00 dB
Ref Valug Bm

ideo BW 470,00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Pover

N48(10M) CP-OFDM
Specium

Center 3.62499 GHz
#Res BWW 100.00 kHz

2 Matics

Oczupied Bandwidth

o
Freq Ref Int (5}

Center 3.62499 GHz
#Res BW 100.00 kHz

SVideo BIW 300,00 kHz'

2Matics

Ocaupied Bandwidh
8.5

Aten. 408 U  Freg. 3624840
off okd 500500

Center 3.62499 GHz
#Res BWW 150.00 kHz

SVideo B 4T0.00 kHz"

2Matics

Ocaupied Bandwidh

Span 20 MHz
Sweep 2.53 ms (1001 pts)

256QAM_Outer Full Mid C

Span 20 M|
Sweep 253 ms (1001 pts)

Span 30 MHz
Sweep 167 ms (1001 pts)
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N48(15M) CP-OFDM 64 QAM Outer Full Mid CH

[Spectrum Anazer 1
|Cocupied BW
KEYSIGHT lnout RF
T Fmg et 3]

Center 362439 GHz
[#Res BIW 150.00 kHz

Center 362499 GHz #Video BW 620.00 kHz*
[#Res BIW 200.00 kHz

ooupied Bandwi
Tetal Pawer

Trans E Power

Center 362499 G #Video BW 620.00 kHz*

Hz
[#Res BIW 200.00 kHz

Oooupied Bndwidth

Span 30 Mz
Sweep 1.67 ms (100 pts)

Span 40 Mz
Sweep 1.27 ms (100 pts)

Span 40 Mz
Sweep 1.27 ms (100 pts)

N48(15M) CP-OFDM_256QAM Outer Full Mid C

Ref Lvi Offset 8,00 B
Ref Value 30.00 dBm

Center 3.62499 GHz Sideo BW 470,00 kHz" Span 30 MHz,
#Res BW 150,00 kHz Sweep 1.67ms (1001 pts)

2Matics

Ocaupied Bandwidh
Total Power

#viden BW 620.00 khz* ) Span 40 Wiz
Sweep 1.27 ms (1001 pts)

Total Pawer

Power

Freg 1824460
k. 500500
[=3

Ref Lvi Offset 8,00 B
Ref Value 30.00 dBm

Center 3.62499 GHz SWideo BW 620,00 kHz" Span 40 Mz,
#Res BW 200,00 kHz Sweep 127 ms (1001 pts)

2Matics

Ocaupied Band

i eqE
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N48(40M) CP-OFDM_QPSK_Outer Full_Mid CH

52430 GHz #Video BW 13000 MHz" Span BO MKz|
V 430.00 kHz Sweep 1.00 ms (1001 pis)|

Oooupied Bandwidth

N48(40M) CP-OFDM 64 QAM Outer Full_ Mid_CH

1 Freg 362
okt 500500
[

#¥ideo BW 13000 MHz" Span B0 MHz|
Sweep 1.00ms (1001 pis)

Total Pover

Power

Adten: 40 ¢ 9. Freg R ot Freq 3624000
& Of okl 500500

Center 362430 GHz
[#Res B 510.00 kHz

#Video BW 1.5000 MHz" Span 100 MHz]
Sweep 1.00ms (1001 pis)

Total Pover

N48(40M) CP-OFDM 16 QAM_Outer Full_Mid CH

Center 3.62499 GHz
#Res BWW 430.00 kHz

#Video BW 1.3000 MHz* ‘Span 80 MHz|
Sweep 1.00 ms (1001 pts)

2 Matics

Oczupied Bandwidth

N48(40M) CP-OFDM 256QAM Outer Full Mid C
Specium

Center 3.62499 GHz
#Res BWW 430.00 kHz

#Video BW 1.3000 MHz' Span 81 Mz
Sweep 1.00ms (1001 pts)

2Matics

Ocaupied Bandwidh

 Freg. 3624840
okd 500500

Center 3.62499 GHz
#Res BW 510.00 kHz

#Video BW 1.5000 MHz' Span 100 MKy
Sweep 100 ms (1001 pts)

2Matics

Ocaupied Bandwidh
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N48(50M) CP-OFDM 64 QAM Outer Full Mid CH  N48(50M)_CP-OFDM_256QAM_Outer_Full_Mid_C

[spectrum Anayzer 1
|Cooupied BW
KEYSIGHT it R

o
Froq Ref I {5}

Ref Lvi Offset 8,00 B
Ref Value 30.00 dBm

Center 3,62490 GHz ) #Video BW 1.5000 MHZ* Span 100 Mz (Center 362490 GHz #Video BIV 1.5000 MHz" Span 100 MHz
#Res BIW 510.00 kiz Sweep 1.00ms (1001 pis)| [#Res W 510.00 kHz Sweep 1.00ms (1001 pts)

2Matics

Ocaupied Bandwidh
Total Power

N48(60M) CP-OFDM_QPSK_Outer Full Mid CH  N48(60M) CP-OFDM_16 QAM Outer Full Mid CH
[Spectrum. ‘Spectum.

#Video BW 18000 MHz" Span 120 Center 3.62499 GHz #Video BW 1.8000 MHz" Span 120 Mk
Sweep 1.00ms (1001 pis) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pts)

2Matics

Ocaupied Bandwidh
Total Pawer

Ref Lvi Offset 5,00 I8
Ref Value 30.00 dBm

#Video BW 1.8000 MHz" Span 120 MHz|
#Res BW 620,00 kHz Sweep 1.00ms (1001 pts)

Center 362490 GHz #Video BW 1.8000 MHz* Span 120 MHz [Center 3.62400 GHz

[#Res BIW 620.00 kHz Sweep 1.00ms (1001 pis)|

2Matics

Ocaupied Band
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N48(80M) CP-OFDM_QPSK_Outer Full Mid CH  N48(80M) CP-OFDM_16 QAM Outer Full Mid CH

#Video BW 2.4000 MHz" Span 160 MHz]

[Center 3.62409 GHz #Video BW 2.4000 MHz" Span 160 MHz|
Sweep 1.00ms (1001 pts)

#Res BWW 820,00 kHz Sweep 1.00 ms (1001 pts)|

2 Matics

Oooupied Bndwidth Oczupied Bandwidth

it Freq 362 R

okt 500500
[

ComGCom
Freq Ref Int (5}

#Video BW 2.4000 MHz" Span 160 MHz]
Sweep 1.00ms (1001 pis)

#Video BW 2.4000 WHz' Span 160 M
Sweep 1.00 ms (1001

Total Pover 231 d8m

Power

N48(100M) CP-OFDM QPSK Outer Full Mid CH
[Spectrum Anatyzer

Freg 1824460
k. 500500

Freq Ref Int {5} L

Ref Lvi Offset 5,00 I8
Ref Value 30.00 dBm

Center 36250 GHz 3 ) Span 200 MHz
#Res BIW 1.0000 MHz Sweep 1.00ms (1001 pis)|

(Center 3.6250 GHz #Video BW 3.0000 MHz" Span 200 MHz|
#Res BW 1.0000 MKz Sweep 1.00ms (1001 pts)

2Matics v

Oooupied Bndwidth Oczupied Band)

i
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N48(100M)_CP-OFDM_64QAM_Outer Full Mid C  N48(100M) CP-OFDM 256 M Outer Full Mid CH

Aen 408 Trg Froa Ram Alten 408 [Tog Frea fum
Gale. OF Gate Of

#F Gan: Low 5 Gan Low

Center 36250 GHz #Video BW 3.0000 MHz" Span 200 MHz

(Center 3.6250 GHz #ideo BW 3,000 MHz* Span 200 Mz
BW 1.0000 MHz Sweep 1,00 ms (1001 pis)

#Res BN 1.0000 Mz Sweep 1.00 ms (1001 pts)

2 Matics v
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A6.3 Adjacent Channel Leakage Ratio

BNaEd (icH:f) Bam':vzi;jth Arfen ('Jﬁg) Modulation RB ,\';I‘;‘;‘;; ﬁgf’gel; Result | Verdict
48 30 10 637000 | 3555.0 C'Z‘P)SFEM 24@0 | 1593 | -1603 | =% | PASS
48 30 10 637000 | 3555.0 C'Z(P)SFEM 1@0 1258 | -18.56 g?:;}h PASS
48 30 10 637000 | 3550 | CFLOERM 1023 | -1848 | -1324 | %% | Pass
48 30 10 saees | s624.00 | COOCM | 24@0 | 1484 | 1494 | %% | pass
48 30 10 641666 | 3624.99 C'Z‘P)SFEM 1@0 | -1192 | -1526 | °°% | PASS
48 30 10 641666 | 3624.99 C'Z(P)SFEM 1023 | -1563 | -108 | % | PAss
48 30 10 646332 | 3694.98 C';'SEEM 24@0 | -14.45 | -14.66 gf:;’h PASS
48 30 10 646332 | 3694.98 C'ES;?M 1@0 | 162 | 161 | S°° | PASS
48 30 10 646332 | 3694.98 C'ESSFEM 1@23 | -165 | -1258 | o | PAss
48 30 50 638334 | 3575.01 C%'S;?M 133@0 | -10.86 | -1028 | °°% | PASS
48 30 50 638334 | 3575.01 C%‘S&EM 1@0 | -821 | 105 | °°% | PASS
48 30 50 638334 | 3575.01 C'ES;?M 1@132 | -u46 | -843 | % | pass
48 30 50 641666 | 3624.99 C'ESSFEM 133@0 | -1062 | -9.88 | °°° | PASS
48 30 50 641666 | 3624.99 cz—gggm 1@ | 752 | -983 | % | pass
48 30 50 641666 | 3624.99 C'ES;?M 1@132 | 117 | 795 | % | Pass
48 30 50 645000 | 3675.0 C'gg;'f'\" 133@0 | -1043 | 971 | % | pass
48 30 50 645000 | 3675.0 nggg'\" 1@0 | -697 | 877 | S°° | Pass
48 30 50 645000 | 3675.0 nggg'\" 1@132 | 597 313 g?:;h PASS
48 30 100 640000 | 3600.0 C'Sg;'f'\" 273@0 | -973 | 722 | S°% | PASS
48 30 100 640000 | 3600.0 C'gg;'f'\" 1@ | 743 | 674 gf:gh PASS
48 30 100 640000 | 3600.0 nggg'\" 1@272 | -1011 | -603 | °°% | PASS
48 30 100 64666 | 362499 | ' COCM | 273@0 | o5 | 696 | % | Pass
48 30 100 641666 | 3624.99 C'gg;'f'\" 1@0 774 6,52 gf:gh PASS
48 30 100 641666 | 3624.99 C'gg;'f'\" 1@272 | 955 | 631 | % | pass
48 30 100 643332 | 3649.98 C'SS;?M 273@0 | 069 | 677 | °°% | PASS
48 30 100 643332 | 3649.98 C'SS;?M 1@0 | 68 | -625 | °% | PASs
48 30 100 643332 | 3649.98 C'SSSFEM 1@272 | -928 | 502 | % | PASs
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